%45 No.: ZKS210100981-3

1.2 KPR IR

1.2m Drop Test Report

LiFePO4 [5#:J% 1] 7t Hi, Hiit, HCF18650ZC-1S4P
3.2V, 8000mAh, 25.6Wh

LiFePO4 Cylindrical Rechargeable Battery HCF18650ZC-

Sample name : 184P
3.2V, 8000mAh, 25.6Wh

B & % o

# 5 Model : HCF18650ZC-1S4P

Z £ B fr: YL FRREIRAT PR 2 7]

Consignor : Shenzhen Honcell Energy Co., Ltd.
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FE B TR i3 | LiFePO4 [E#: ¥ r] 75 i Hiit HCF18650ZC-1S4P
S”i1|¢ Chinese | 3.2V, 8000mAh, 25.6Wh
:ampee #Y | LiFePO4 Cylindrical Rechargeable Battery HCF18650ZC-1S4P
English | 3.2V, 8000mAh, 25.6Wh
e
HCF18650ZC-1S4P
Model
FE o1
Sample No.
ZALHAL TR % e REVRA PR A =)
Consignor Shenzhen Honcell Energy Co., Ltd.
m VRYIT JE S0 X R OB 194 5 175 Juii 25 K A 6128
Add 612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District,
ress Shenzhen, 518109, China.
il 38 7 RINZFEREVRA PR A =]
Manufacturer Shenzhen Honcell Energy Co., Ltd.
m VRYIT e S0 X R O 194 5 175 Juia 25 K A % 6128
Add 612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District,
ress Shenzhen, 518109, China.
A7 LA BINELEREVEAT PR 2 7]
Factory Shenzhen Honcell Energy Co., Ltd.
m VRYIT JE S0 X R OB 194 5 175 Juii 25 K A 6128
Add 612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District,
ress Shenzhen, 518109, China.
P 742 et T, " -
G- A E LT ER bemis @ it UEEA) (21 BT R R E 188 2k
FERR UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test m_ethpd Model Regulations (215t Rev. edition) special provisions 188
and criterion
ERTAD AR B, U 73.6%68.9*18.9mm
Appearance Prismatic battery, size 73.6*68.9*18.9mm
B L 1 W K7 T B 464 (461*290*225mm), P2 30 4 fiith, g 4 5.92kg.
Packing Rectangle corrugated carton (461*290*225mm), containing 30 lithium ion batteries, the net
method weight of batteries is 5.92kg.
e ) o 1
Accepted 2021-01-29 il H 2021-01-29 ~ 2021-01-30
Test date
date
for It H 1.2m BRIE RS A2 B R
Test items 1.2m Drop test, Gross Weight Measure
e AR RE R 32 1.2 RBVE 5, BRI R A B, A A BN
W M 8 N Bt Es, 2R EE N 6.4kg(EH).
Rz 14 The tested package is capable of withstanding a 1.2m drop test in any orientation
Conclusi without damage to cells or batteries contained therein, without shifting of the contents so as to
onclusion | ajlow battery to battery or cell to cell contact and without release of contents. The weight of the
package is 6.4kg(gross mass)
2k Hi(Issue date):  2021-01-30
S S 4 i i it Z % %
Compiler: Checker: Approver:

Jokh Gon Bamy Pengy Aitis VNa
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PR ZR BbRAE 23 KRG
F5 AR H 44 71 Standard requirement or kg 1 .If"[;m HE
No. Name of test the clause number of Test result est Remarks
standard conclusion
BRI, W%
LYBRyS R
Ml | The package is not
L | cracked, the
% | contents are not
damaged and not
aE (T kY shifted
T4 T
&) (1 TR WREARBR, %
FE 188 253K " LYIFry s
1.2 KBRS UNITED NATIONS | # | The package is not s
1 1.2m Dro "Recommendations on | ¥k | cracked, the /
. p Test e Passed
the TRANSPORT OF % | contents are not
DANGEROUS GOODS" damaged and not
Model Regulations (215t shifted
Rev. edition) special
provisions 188 8RR, Py
Wit
| The package is not
X | cracked, the
% | contents are not
damaged and not
shifted
BEE CeTrkity
I T
A (21 BT RR)4F AN
5E 188 &3k
BRAFBEI R UNITED NATIONS -
2 | Gross Weight "Recommendations on 6.4kg Pr:ssed /
Measure the TRANSPORT OF
DANGEROUS GOODS"
Model Regulations (213
Rev. edition) special
provisions 188
SR PR A
Tﬂfgﬁjﬁm HGERS:  20°C - 25°C;  FRBEEEE:  45% - 75%
condition Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%

ARSETT ARG I AA PR 2 7
Dongguan ZRLK Testing Technology Co., Ltd.

%3,
Page 3 of

;HE4 ~
4




42 No.: ZKS210100981-3

I AN ISR E A
The package photo

*** The end ***

ARSETT ARG AR A TR 7] %40 3%
Dongguan ZRLK Testing Technology Co., Ltd. Page 4 of

471
4



